AN




14914V

NOILONHULSNI ATESINISSV




Part List & Hardware List (Box 1-WF305272)

A1 A2 A3
| . i
Leg- 2pcs Leg- 2pcs Leg- 2pcs 4
A4 A5 A6
<>
Leg- 2pcs WoodBar-7pcs Drawer Left-7pc

Drawer Right-7pc

<

Top Panel-1pc

G2
Left frame- 1pc

G3

Right frame- 1pc

<

Bottom frame- 1pc

Gs/

WoodBar-1pc

e

WoodBar-1pc

‘”/

WoodBar-1pc

-

WoodBar-1pc

=

Back panel-1pc

[

Bottom Support Leg- 1pc

G9 @ H1 H2 j
Center frame- 1pc WoodBar-2pcs Back panel-1pc
H4

Nz

Drawer front -4pcs

03/14




Part List & Hardware List (Box 1-WF305272)

H6

Drawer Rear-4pcs

H7

Drawer Bottom Panels-4pcs

H38

Drawer front -3pcs

H9

Drawer Rear-3pcs

J1

Drawer Bottom Panels-3pcs

J2

WoodBar-1pc

04/14




Hardware List (Box 1-WF305272)

1 2 3
J1/4" x 35 mm M4 x 25 mm
Hex-Head bolts 8pcs Wood Screws 11pcs Handle Wood 11pcs
4 5 6
W %
@8 x 30 mm 14 / @6 x 1 mm
Wood dowel 16pcs Washer 4pcs Allen Key 1pc
4 8 9 DPau 13mm
? Q)—m)mmmm M
M4 x 15 mm Screws 1/4" x 50 Screws 1/4" x 60
Wood Screws 32pcs 7pcs 8pcs
10] 11 12
M4 x 20 mm M4 x 30 mm
Wood Screws 8pcs Wood Screws 68pcs
13 @ 14 15]
M4 x 40 mm J1/4" x 45 mm
2pcs Wood Screws 10pcs Hex-Head bolts 2pcs
16 17 18
El Q)—m)mmmm
Screws 1/4" x70 J1/4" x 60 mm
2pcs 2pcs Hex-Head bolts 1pc

=2

Assembly Tools Required (Not Included)

05/14




06/14




(NN

STE P3 Following below illustration.

©

WS /

STE P4 Following below illustration.




STE P5 Following below illustration.

_

5o
o
=1

STE P6 Following below illustration.

,/I//

-

1
'
I \

N
_— ~
/—/—

/

08/14




(NN

4(pcs)

STE P8 Following below illustration

09/14




STE Pg Following below illustration.
STEP1 0 Following below illustration.




STEP1 1 Following below illustration.

G

11/14




STEP1 3 X 3 Following below illustration.

12/14




STEP1 5 X 4 Following below illustration

STEP1 6 Following below illustration

y 4y

A \

/N °\
\ / /v A/ \

/L {




STEP1 7 Following below illustration.




